
-

West Harris County 
Surface Water Supply Corporation 

Implementation Plan Summary 

Prepared for: 

West Harris County 
Surface Water Supply Corporation 
and Texas Water Development Board 

Prepared by: 

Dannenbaum Engineering Corporation 

in association with: 

Vinson & Elkins (legal) 

Underwood, Neuhaus & Co., Incorporated and 
Masterson & Company (co-Financial Advisors) 

FEBRUARY 1989 



-

Background 

Rapid growth in the Houston area has resulted in significant growth in West Harris 
County. According to estimates by the year 2030 West Harris County will require 124 
million gallons per day (MGD) of surface water to meet the Harris-Galveston Coastal 
Subsidence District Plan (HGCSD). The HGCSD'splanformulated in 1985 requires 
[...]
The Texas Water Commission maintains an active monitoring station of 

Oyster Creek at U.S. Highway 90A in Sugar Land. A draft report dealing 

with the wasteload evaluation for Upper Oyster Creek was published June 

20, 1985. This document reports that data gathered over 4 years from the 

period of January 1, 1981 through December 31, 1984 indicate that water 

quality at this location is not meeting the state criteria for the 

following parameters: dissolved oxygen, temperature and pH. The average 

dissolved oxygen concentration for the period is 4.4 mg/1 which is below 

the minimum allowable concentration of 5.0 mg/1. Maximum temperatures 

have been recorded up to 99°F. which exceed the maximum allowable of 

IV-16 



95°F. The minimum pH observed was 6.1 which is less than the minimum 

criteria of 6.5. Recorded values for chlorides, sulfates, total dissolved 

solids and fecal coliform bacteria have been within the allowable 

criteria. Exhibit 4 shows the approximate locations of effluent discharge 

points into the Canal A system including Jones and Oyster Creeks. 

Raw water quality conditions of the Brazos River itself have been 

monitored over the past 20 years by the USGS at its gauging station near 

Richmond, Texas. Table 4, taken from data prepared by the USGS, gives a 

description of water quality conditions in the Brazos River along with 

statistical and recurrence intervals for each criteria. Of importance 

with respect to raw water supply and treatment are the amount of dissolved 

solids, chlorides and sulfates monitored in the raw water. In 95% of the 

samples taken the total dissolved solids were less than or equal to 730.0 

milligrams per liter (mg/1), chlorides were equal to or less than 240.0 

mg/1 and sulfates were equal to or less than 130.5 mg/1. Other criteria 

related to water quality of the Brazos River can also be seen in this 

table. 

Raw water taken from the Brazos River System is characteristically 

high in color, with variable turbidity, high organic content, high iron 

and seasonally high algae content. The high algae and organic content of 

the raw water results in the potential for taste and odor problems to 

develop during treatment and distribution. 

IY-17 



) ) ) 

............_----~.~~ . 

--..;.__,, 

~ . 

F::T -;-

"I 

~ 
'· ' ., 

4 TREATMENT PLANT AREA 

e WAStE DteCHAII8E LOCATION 

SOUTHWEST CONVEYANCE SYSTEM STUDY AREA 
(WASTE DISCHARGE SURVEY) 

EXHIBIT NO. 4 



1 ,_. 
lD 
I 

TABLE 4 

STATijJIC4L SUHMA~Y OF S~LECTEO W~T!R-JU4LITY DATA 

5T~TIO~ N~~!~~: Od1140JJ STATIO~ NA~f: SRAZ05 RIVE~ AT RICHMJNO, T!A. 

LAT!TU0!: 2934H LO~oiTUJ~: 0954527 C00NTY: FO~T 2!NO ~~~I;I~~E A~~l; 45JJ7.JQ ~:0A~E ~Ilf~ 

SUM~l~Y OF SELE:TEJ ~ATE~ ~u•LITY OAT' COLLECT!~ AT PE~IO~IC INT!~VAL5 FRJM OCT 1;57 TO AJ~ 1~J6 

OESCRIPTIV: STAT:STIC; 
P~~CE~T CF S~~?L~5 I~ ~~IC1 VAL~~5 

rfi:.~= LESS 11.:.;1 Oi\ =~~.ll T) Tri::S= SHJ:tt. 

----------------------------------------------- ------------------------------- -----------------------------------------
~ATf~-JUlLITY CJ~JSTITU!i~T 

SA:iPL: 
srz: f>lXI~J~ MI~Il:1U~ :-1i:l ~ ~5 75 

:-tc;:,:~~~ 

;a 25 

----------------------------------------------- ------------------------------- -----------------------------------------
T!~P;:~:TJRE (J!G Cl 
ST~E3M;Lo~, Il~ST~:~TlNfOUS CCF5) 
Tu~oiw<TY (FTUl 
C1L3~ (;LATI~U~COilLT U~ITil 

s·~~I·<C COriOUCTl:iCE (UMrlOil 
OXY~~~. D!SSOLV~O (~G/Ll 
CXYG!r,, JISSOLVEJ (?E~C~~T SITU;4TIO~l 
OXY~~\ Q~~!NQ, 3:JCM~:1I~JL, 5 J~Y (~~/l) 
OXY~~~~ O~MA~~, C~~MIC~L (L)~ L~/El) (MG/ 
0" (U~o!TS) 

~L~~Lr'liTY Fl2LJ ('IGI~ 4S :lC03) 
C~~30~A:~ FET-FLJ (~G/L A~ C05l 
SJLIJS, QESI~U! ~~ 105 DEG. C• SUSPE~DEJ 
SOLIDS• VOLlTIL~• 5USP:NJEJ (~G/Ll 
~;TRC~:~. 0~~4~IC TOTAL (~~/L 45 ~) 
NIT~O~E~. ORGl~IC OISSOLVEJ (~~/L I~ Nl 
~~T~CG!N, 4M~O"l' O!SSOLVEJ (MG/L AS Nl 
NiTRCGE~, A:1HO~!l TOTlL (H~/L IS Nl 
N!T~OG~~, N!T~!TE DISSOLVEJ (MG/L lS Nl 
NIT~O~E"l, NIT~!TE T0TJL (M~/L ~S N) 
~iT~O~~r1, NlT~lT~ OlSSCLVEJ (~G/L AS ~) 
f~lT~OGE~I, NIT~~T~ T~T~L (M;/L ~S ~) 
N!T~C~~N,~~~~N:J + ORGA~I~ OIS. (~G/l AS 
~(T;OG~~~,A~MO~~~~ + U~~A~!C TCT~L ('1G/L J 
•riTRC~~N, ~02+~J3 TOToL (MG/L AS ~) 
N!TAOG~N, N02+,J3 O!S5CLVi:: (MG/L 45 Nl 
PrlOS?HO~U5, TOT~L (MG/L .IS Pl 
P~OSPMC~JS, OIS~~LV~D (~~/L A5 P) 
CIQ30•• ORG~NIC TOT•L (MG/~ AS Cl 
~~~3QN, ORGAN;C OiSSOLV~J (MG/c AS Cl 
ClR3C~, ~~~~NiC SJSPENOED TOT~L (~;/L ~5 

H~~D~~S5 (M~/L lS CACJ3) 
~~~:NESS, NO~C~R!JNIT~ (.iG/L ClCOll 
ClLC!U~ OIS5CLVE: (MG/L AS c•l 
~AGNESIU~• O!SSOLV!D (~GIL •5 M~) 
SJ~IUM• DIS;CLVEO (MG/L AS N•l 
SDJIUM AOSO~PTION RATIO 
DOTASSIU~• O!SSOLVEJ (HG/L AS K) 

CHLOR!O~• DIS50LV~D (HG/L AS CLl 
SULF~TE ~!SSOLVED (MG/L AS 504) 
FL"DR!OE, O!SSOLV!u (MG/L ~S Fl 
S:LICI, D!SSCLV5~ (MG/L AS SIOZl 
CJL!FJD~, ·~CJL• J.7 u~-~F <C~Li./1JJ ~L 

3JJ 
2-• 

55 
01 

31 5 
12J 
11Y 
1 1 ) 
u 

3 - ' "" U3 
251 .. .< 

57 
g. 
1 2 
42 

E3 
0 , 
2 

1 72 
1 2 
7o 
7o 
"2 

111 
4Z 
;.:. 

4 
4 

2~3 

295 
2~~ 
2>0 
1JJ 
239 
142 
2Y5 
2H 
23J 
2H _, 

33.5\l 
S31J;}.J0 

39J.JJ 
1 :3J.JJ 

H0.J.J"J 
1 4. ;J 

loJ.J") 
d .lJ 

43.J0 
E..6~ 

Z;3.JJ 
~.Jj 

22:.0.0J 
2220.JJ 

7.2) 
1. 2 J 
0. 1; 
1. 1 0 
O."J5 
oJ. 2 5 
0." 
2.20 
1. 30 
7.3J 
1 • 5 J 

1. 3: 
O.i5 
0 • .!~ 

•:. • JO 
25.JJ 
1. 3J 

4 7J. JJ 
3JJ.JJ 
11a.~J 

71 • JO 
240.0J 

23.00 
7.50 

J?O.OJ 
zzo.oo 

o.,;o 
40.0tl 

7jJJ.J,j 

3.50 
120.CO 

0. ~-J 
5.JJ 

22J.J0 
5.40 

o~.GJ 
~. 10 
7.UU 
e:. 2·: 

75.QC 
o.oo 

15.0C 
o.c:c 

-u.o3 
a. 37 
Q.JO 
a.uo 
o.oc 
J.GJ 
o.~4 

o.oo 
a.45 
a.J1 
o.oo 
o.co 
0.03 
o.oo 
2.70 
4.20 
0.40 
dd.O~ 
o.oo 

2d.00 
3.<0 
9.5a 
o.5J 
1. 30 

11.00 
n.oo 
o.oa 
Q.3J 

2J.J0 

2 ~.55 
1J51J.12 

1:.J.97 
:.5.7] 

7:d. 53 
3. 7 7 

i J. 1 7 
2. 3 3 

1 7. 6 7 
7. 7 j 

130.2-1 
o.c; 

3;);.7 .. 
1J3.JI 

a.J, 
0.70 
O • .J:~ 
o.c~ 

J. J 1 
o.:z 
a.s~ 

J. 7i' 
1 • u ~ 
0.4J 
0.43 
J.24 
0. 1 J 
9.::. .. 

2~3.J1 
o7.Z3 
~ 1. 7 .l 
11. d7 
77.54 
2. 31 
4.B 

111.01 
71 • 4 J 
0.26 
3.11' 

11J7."JJ 

30.5<1 
4:.97-i.io 

556.0J 
1 53. OJ 

12Yo.O~ 
11. 4J 

119.00 
t..ciU 

43.:0 
' '' ~--..1 

1 (J.J~ 
l;. Q•j 

1oJ6.5~ 
332.4J 

1. 7 5 
1.2.J 
Q .14 
Q.2< 
O.J3 
0. 1 3 

1. 34 
1. 3J 
1 • <? 3 
1. 1 J 
1.1d 
o.oc 
0.1~ 

1 3. 5J 

V3.CJ 
14J. ~0 
ae.oo 
za.oo 

1o9.0ll 
4.CJ 
5.59 

240.ao 
13J.50 

0.50 
11.00 

;,71 ... -f::J 

; • JJ 
122 ·:.GJ 

2 .: • j.~ 
~.'J) 

y !I~·:::. 

; • J J 
1 J•. t.JJ 

2.-!J 
1;. 7) 

3 • . j.J 

153.5) 
J.JJ 

53i.5'J 
103.5J 

1. 1 •J 
C.J7 
a.:l 
' ' ' v • .J-.~ 
0.} 1 
·;. J 2 

0.,)J 
0. ~ 5 
1 • .! J 
J.o2 
0.72 
,j.31 
J. 1 3 

1Z.OJ 

24J.~J 
;1.Ju 
n. Ja 
15.25 

11 J. 3J 
3.0J 
5.13 

tsu.aJ 
92.00 
O.JJ 
9.5) 

117~.JJ 

2:J.~0 
49!:9.20 

7t...'jS 
Z5.:J 

7 2 5. uo 
a.oJ 

'17. J J 
2 .1 J 

1o.5J 
7.:3 

1o5.JJ 
G.JJ 

1 jo. 5 J 
5J.Jj 
0. 7 5 
o • .;; 
O.J5 
u. ·.:.5 
a.JJ 
0.; 1 

J.SJ 
J.7~ 
a. n 
G.41 
J.!t~ 
i} • 1 'I 
o.a, 
9.25 

2 ~0. CJ 
;o. J~ 
62.<Jj 
1~.JJ 
o9.5J 

2.00 
4.5J 

95.00 
o7 .OJ 
a. 3·J 
J.4J 

5 ,s.:: 

1 5. 0 ~ 
177?.5J 

2.J.Jj 
1 J. J:j 

51>.J: 
7.5(.. 

91. ~-} 
l.U 

11 • ;: 5 
7. 5 ~ 

115.JJ 
·J. J: 

41. 2 5 
].;. 5J 
.).~5 

:J.Ji.. 
a.03 
~. J2 
u.o: 
J.J: 

0.2J 
J.oo 
].72 
0.::12 
O.j2 
J. 11 
J.J7 
5. 3 ~ 

1 >0. 0 J 
33. 5 J 
5J.Ov 

7.77 
40.00 

1 • 2 5 
4.10 

53.00 
46.00 
o.zu 
o.~7 

1.!7.5~ 

3. J J 
7~2.JJ 

2.5-+ 
5.J} 

3 J~ .... ·) 
~. 7 J 

7o. J j 
0. SJ 
7.JJ 
7. 1 } 

S?.CJ 
:i.JJ 

2:. 1 ; 
a. J·J 
·J. 1 j 
J. 37 
.:: • .JJ 
J.JJ 
; • J) 
j. J J 

' ,, u ..... .... 
·J ... 5 
J ... 0 

J.JJ 
~.jJ 

} • )7 

J.J3 
3. 1 .] 

11;j.CIJ 
10. 7J 
3o.JJ 
4.45 

1;. 0 5 
0.7J 
3.40 

2Z. 0~ 
21.5J 
J. 1 5 
3.oj 

~~ • .;.J 



TABLE 4 (CONT'D) 

STATISTICAL SUMMARY O• S!LECT20 WIT2R-JUILITY DITI IN TrlE UP?2R T~INITY RIV~~ SASI~, T2XIS 

STATIO~ NUH3ER: 08114JOJ ST~TIJ~ NAME: ~iAZOS RIYf~ IT RICHMOND, T21, 

LATITUDE: 293450 LONGITUDE: 0~54327 COUNTY: FJ~T BEND J~I!NI~E AREA; 45007.00 SJUA~~ HILES 

SUMHA~Y OF SELECTED ~ITER QUAL:Tr DATA COLLECTED AT PERI0DIC I~T2MV,LS FRJ~ OCT 1~57 TO AUG 1~3a 

~ATEq-~UILITY CO,STITUENT 

STOEPTOCOCCI F=C~L, KF AGAR <COLS. PER 
P":~<CLS (LJGIL) 
i!ET•YL:~E 8LUE ACTIVE SU5STA~CE (HGILI 
SSLI~S, ~:SI~u: AT 130 uEi. C J!SSOLV~Q 
SOLIQS, SUM OF CO~ST!TUE~TS, DISSOLVEJ ( 

I SEO. SUS?, SIEVE JI~.~. :: FI~.:~ TrlAil .Oo2 
~ S:JIME,,T, SUS?ENDEJ (:1GILI 
I SE~iMfNT, QI5CrlA~~E, SUSPE~OED (T/J~i) 

JESC,l?TIVE STATISTICS 

5.l:~?L= 

5~L.: '!AX!I~J~ MI'Hi·!U'~ fl :' A ·; 
-------------------------------

42 9100.JO 20.J0 1374.35 
1 2 21 • J J O.JU z.;2 
16 G • .J5 J.JO J.01 
•2 >1S.JO 13o.uu .:.95.~J 

uo 11oo.~o 12>.uJ 4 2 4.;. ~ 
1 55 1 JO.Ju 1J.CD ~j. 71 
1 5 J 73oJ.JJ 1 2. JC 1333.2J 

PE~CfNT OF Sl~PLE5 I~ ~rliC~ VALJ~5 

WERE LESS THA~ OR E.JIL Tl T"JSE SHJ~N 

r.EJI:.~ 

'15 75 53 25 ~ 

-----------------------------------------
o14~.97 110C.JJ 24iJ.J,j 13J. J 3Z.o·J 

21. QJ <.. 75 :J.J,j J.:J c. J.J 
o.o:. 0. J1 o. c· J C.J J.0J 

i<Jo.>S ,7 ... 25 4~e> • .:.J 31 4. 7 15'1.7; 
7.;J.JJ ~50.00 t.Go.s.:. 2.;9.7 170.u.J 

Y?.OJ n.o.J Y1. J) ;3:..] 6 ~. jQ 

43i~.O.J 1o3J,JO ~SJ •. jJ 1 7 3. J 2J.J~ 
1 5? oOOJJO. JO 23.GO 9J>1J.31 "'''''·91 ~34JJ.JC 1~5~J.JJ 201~.~ 5 s. JJ 

l 

( 

l. 

\.._ 



Treatment Processes 

Northeast Supply (San Jacinto/Trinity /Sabine River Water) 

The northeast raw water supply will originate from Lake Houston and 

will eventually be a mixture of San Jacinto, Trinity and Sabine River 

water. According to the City of Houston's Water Quality Section, the 

treatment process needed for the Northeast Plant will be very similar 

to the process presently used by the City in the East and Southeast 

Treatment Plants. As 

Northeast Plant should 

existing treatment plants. 

a result, 

approximate 

Southwest Supply (Brazos River Water) 

operations cost 

the operations 

for 

cost 

the proposed 

at the City's 

Raw water from the Brazos River System has been successfully treated 

in the past by industry and municipalities. The Galveston County 

Water Authority (GCWA) began treatment of Brazos River water in 1983 

and is currently producing approximately 12 MGD of finished water. At 

the GCWA plant, low lift pumps raise the water from the inlet channel 

to a pair of reactor clarifiers. Cationic polymer is added as a 

coagulant which causes the particles suspended in the water to clump 

together and settle out, clearing the water. Chlorine dioxide is 

added to destroy algae, taste and odor. Lime is added for pH 

adjustment and 

clarify the raw 

taking place in 

water 

water 

the 

softening. Reactor clarifiers 

with flocculation, clarification 

same unit. Filter aid, chlorine 

IV-21 

are used to 

and softening 

and carbon 



dioxide are added prior to filtration. The filters consist of two 

feet of crushed anthracite coal, nine inches of sand and one foot of 

gravel. A clearwell holds the filtered water where post disinfection 

with chlorine dioxide takes place. Water from the clearwell also 

serves as backwash water for the filters. Transfer pumps, supply 

treated water to the ground storage facilities. Exhibit 5 shows a 

typical flow diagram for this treatment process using reactor 

clarifiers similar to the GCWA plant. 

IV-22 



EXHIBIT NO. 5 

LJJW LIFT PUMPS 

t---- CHLORINE DIOXIDE 

.,..._ ___ FERRIC SULFATE 

0 
w 
...J 
u 

ld 
0:: 

FILTER AID--------<~ 

14------- CARBON DIOXIDE 

CHLORINE-----....... 

CHLORINE DIOXIDE 

AMMONIA---' 

FILTERS 

CLEARWELL 

USED BACKWASH WATER 

DISTRIBUTION PUMPS 

TO LAND 
FILL 

(I) 
0 
:J 
0 
(I) 

WEST HARRIS COUNTY SURFACE WATER SUPPLY CORPORATION 
WATER TREATMENT PLANT FLOW DIAGRAM 



Conyeyance Systems 

Raw Water Conveyance 

Raw water conveyance lines are those facilities required to pump and 

transfer raw water from the source to the treatment plant site. At sites 

requiring termination storage, raw water conveyance lines will pump and 

transfer water from the source into a termination storage facility and 

then into the treatment facility. Raw water conveyance lines were sized 

to handle the maximum daily demands of the alternate service areas. 

Maximum design velocities in the raw water conveyance systems were held to 

less than 7 feet per second (fps). 

Termination Storage/Pumping 

The termination storage required at each of the alternate Southwest 

Treatment Plant general locations was based on a desired water quality 

which would limit chloride concentrations in the raw water to less than 

240 mg/1 which is below the EPA recommended level of 250 mg/1. Historic 

water quality data previously presented m Table 4 shows that this is 

possible 95% of the time. Under this assumption raw water would need to 

be pumped from a termination storage facility rather than directly from 

the Brazos River System 5% of the time during the year. Termination 

storage facilities were sized for each alternate service area by using the 

maximum daily demand multiplied by the number of days required to satisfy 

the 5% limit. Assuming a usable depth of 16.0 feet, the volume of 

termination storage varied from 658 acres to 424 acres for Alternate 

IV-24 



Service Areas No. 1 to No. 4, respectively and was sized at 808 acres for 

Alternate Service Area No. 7. 

Treatment Facilities 

The City of Houston is currently proceeding with design and has 

purchased the site for a proposed Northeast Treatment Plant. The proposed 

plant would be located adjacent to Lake Houston near Beltway 8. The raw 

water supply for this plant would be Lake Houston. Correspondence 

recently received from the City of Houston indicates that initially the 

proposed Northeast Treatment Plant will have a nominal peak production 

capacity of 35 to 50 MGD and could be in operation as early as 1991. No 

firm schedule for future plant expansions currently exists, however, 

planning projections call for the ultimate capacity of the Northeast 

Treatment Plant to be up to 600 MGD. 

Although, the final design of the Northeast Treatment Plant must be 

completed to establish the exact discharge pressures and pump operations, 

it is anticipated that the design will be similar to the existing 

Southeast Treatment Plant. The WHCSWSC will present its surface water 

demand to the City of Houston which, if practical, will size the Northeast 

Treatment Plant to accommodate this requirement. 

The Southwest Treatment Plant will be located within one of five 

general locations presented 

for this plant would be 

Ia ter in this report. The raw water supply 

from the Brazos River Basin as mentioned 

IV-25 



previously. The estimated ultimate capacity of the Southwest Treatment 

Plant will be from 150 MGD to 250 MGD (maximum daily capacity); however, 

if the Fort Bend County area agrees to participate the ultimate capacity 

could increase to 300 MGD. Exhibits 6, 7 and 8 show three different water 

treatment plant site layouts which may occur depending on whether raw 

water is taken from a termination storage facility, directly out of the 

Allen's Creek Reservoir or from a raw water conveyance line. These 

exhibits are laid out using the City of Houston's present requirement of 

treatment trains instead of individual reactor clarifiers as previously 

presented. This configuration is usually more economical in larger plants 

because of the reduction in land needed for the plant site. 

Treatment plants were sized to accommodate the maximum daily demands 

of their respective service areas. A discharge pressure of approximately 

95 PSI was assumed for the alternatives examined, which is consistent with 

present discharge pressures for existing City of Houston treatment plants. 

IV-26 



EXHIBIT NO. 6 

( 

000000 ,.---- ......s- n 
DISTRIBUTION 

STATION 

L:Jr 
GROUND STORAGE TANKS 

( ( ( 0[ 

SLUDGE 0 ~ !t-HICKENERS 50 MGD 50 MGD 50 MGD 50 MGD 

00 TREATMENT TREATMENT TREATMENT TREATMENT 

UNIT UNIT UNIT UNIT 

L_ 

w-SLUDGE -

~ w ;CI£MICAL 
~"i'LDGING STATION 

I 

1: I! i! 1: 
n n n n LOW LIFT SlllTION 

TERMINATION STORAGE 

. 

WEST HARRIS COUNTY SURFACE WATER SUPPLY CORPORATION 